FIG.2:  CG430B-CE SHOULDER BRUSH CUTTER

212 50—§
r.NO. | CODE Part Name Qty Ser. NO. CODE Part Name Qty
2—1 4302001 |gera case ass’y 1 2—20 4302026 |bearing (6202—2RS/P5) 1
2-2 4302002 |stop ring(®26) 1 2-27 14302027 |stop ring (®15) 1
2-3 4302003 |stop ring(®10) 1 2-28 14302028 |clutch case 1
2—4 4302004 |bearing (629-2RS) 2 2—29 4302029 [rubber cover 1
2-5 4302005 |pinion 1 2-30 4302030 |screw (M5X25) 3
2—-0 43020006 [screw (M5 X 25) 1 2-31 4302031 |flexible washer (d5) 3
2-7 4302007 |washer 2 2-32 14302032 |flap washer (®5) 3
2-8 4302008 |bolt (M 6x12) 2 2-33 4302033 |clamp B 1
2-9 4302009 |gear case 1 2-34 14302034 |clamp A 1
2-10 [4302010 |safety guard 1 2-35 4302035 |screw(M6X20) 4
2-11 4302011 [screw (M5X12) 4 2—30 4302036 |flexible washer (P6) 4
2-12 4302012 [bearing (6000/P5) 1 2-37 4302037 |flap washer (®6) 4
2-13 14302013 |gear 1 2-38 4302038 |holder ass’y 1
2—14 | 4302014 |gear shaft 1 2—39 4302039 |harness clamp 1
2-15 14302015 |bearing (6202-2RS/P5) 1 2-40 [4302040 |clamp 1
2-16 [ 4302016 [stop ring (P32) 1 2-41 4302041 |screw (M5X20) 1
2-17 14302017 Jholder A 1 2—49 4302042 |nut _ (M5) 4
2-18 14302018 |holder B 1 2-43 4302043 |pipe comp 1
2—19 4302019 |washer (®10) 1 2—44 4302044 |rubber cover 6
2-20 14302020 |left nut (M10X 1. 25) 1 2-45 4302045 |oil-bearing (8 X 14X 14) 6
2-21 14302021 |pin (2X16) 2 2-46 14302046 |drive shaft (1534mm) 1
2-22 14302022 [blade (1. 4X255X25. 4) 1 2-47 14302047 |pipe (26 X1.5X1500) 1
2-23 4302023 |clutch comp 1 2—48 4302048 |harness ass’y 1
2-24 14302024 |clutch drum comp 1 2-49 4302049 |wire clamp band 3
2-25 14302025 |stop ring (®35) 1 2-50 4302050 |screw (M6 X 40) 4




FIG.2:  CG430B-CE SHOULDER BRUSH CUTTER

Ser. NO. CODE Part Name

o
<
w2
[0}
D
Z
o

CODE Part Name

o
oS

2-51 14302051 |cap, lower

2=75 4302075 |hardgrop

2-52 14302052 [rubber cover

2=76 4302076 [spring

2-53 | 4302053 |nut (M6)

2=77 4302077 |box, left

2-54 4302054 |bracket

2-78 4302078 |screw (M5X 14)

2-55 | 4302055 [nut (M6)

2=79 14302079 [nut (M5)

2-56 | 4302056 |cap, upper

2=80 4302080 [bracket

2-57 14302057 |screw(M6X25)

2-81 4302081 |screw (M5X20)

2-58 14302058 |right handle

2-82 4302082 |safety guard

9 14302059 |left handle 3 4302083 |spacer

0 | 4302060 [rubber cover 4 4302084 |screw(M5X 16)

1 [4302061 [sheath 5 4302085 |screw(ST4. 2X 16)

2 | 4302062 |lever ass’y 6 4302086 |blade

3 | 4302063 |screw(ST2.9X10) 7 4302087 |screw(ST4. 2X 12)

4 14302064 [button 8 4302088 |guard ass’y

5 14302065 |spring 9 14302089 [nylon cutter head

7 14302067 |handgrip 1 4302091 [left nut A

8 | 4302068 |spring 2 4302092 |washer

9 | 4302069 |box, right 3 14302093 |spring

0 14302070 [screw(ST2.9X18) 4 4302094 |rope

1 4302071 [screw(M5X30) 5 4302095 |cord holder

2 14302072 |cable comp 6 |[4302096 |cover

B Bl e Bl BN B B e Bl ISR e el S NS G 1S Gl NSl el el el ol e

2-8
2-8
2-8
2-8
2-8
2-8
2-8
2-90  [4302090 [case
2-9
2-9
2-9
2-9
2-9
2-9
2-9

3 | 4302073 [tube 7 14302097 [Harness Ass’y

= e Bl Bl NN e e el el e e e e e e e e N e (o) e BN e e K

5
6
6
6
6
6
6
66 [ 4302066 [clockpin
6
6
6
7
7
7
7
7

4 14302074 |stop button comp




—

)

22
| “ i.t_-,. . ‘._‘

23
44— o) /

3
N

>0

5

1E40F-5A-CE GASOLINE ENGINE

2

Ser.NO. [ CODE Part Name Qty Ser. NO. CODE Part Name Qty
1-1 4301001 |Starter 1 1-21 4301021 |Bearing 6202/P5 2
1-2 4301002 [Cleaner Cover 1 1-22 14301022 [Crank Shaft 1
1-3 4301003 [Fuel Pipe 1 1-23 4301023 [Key 3x13 1
1-4 4301004 [Plug 1 1-24 14301024 [Pin B4x10 4
1-5 4301005 |Fuel Pipe 1 1-25 4301025 |Rubber Washer 2
1-6 4301006 [Screw M5X 16 3 1-26 4301026 |Crank Case 1
1-7 4301007 |Fuel Tank 1 1-27 4301027 [starter assy 1
1-8 4301008 [Fuel Tank Lid COMP. 1 1-28 [4301028 [Screw GB9074.4 M5X25 2
1-9 4301009 [Screw M5x20 7 1-29 4301029 [Oil-seal 1
1-10 14301010 |Stand 1 1-30 4301030 [Screw M5X30 4
1-11 14301011 |Rubber Cover 1 1-31 4301031 [Fly Wheel 1
1-12 14301012 |Gasket 1 1-32 4301032 [Nut M8 1
1-13 14301013 |Nut M8 1 1-33 4301033 [stator 1
1-14 14301014 |Start Claw 1 1-34 14301034 [Washer GB93 5 S
1-15 14301015 |Start Spring 1 1-35 4301035 [Cord Comp. 1
1-16_ 14301016 |Start Reel 1 1-36_ [4301036 [Washer B 2
1-17 4301017 [Stop Ring 4 1 1-37 14301037 [Washer GB97 5 8
1-18 4301018 |Oil-seal 1 1-38 4301038 |Expander Combination 1
1-19 14301019 |Crank Case 1 1-39 4301039 [washer 2
1-20 14301020 |Gasket 1 1-40 4301040 [Screw Pin 2




1E40F-5A-CE GASOLINE ENGINE

60 61
N\ /z .
/A
. .X'
99 &) %J
e 0 S,
r"'/ Sl
N 2—s82 £
'\':),f Ny By N
! a3 40 § J
~35 ‘ii Js "i ‘ /'“
b |9 q® AR\
23 2R | gl,‘}t ® @%&))
. “fh - |
22— / 7. { = 5!"1!"
oo ..ﬁ}-‘ \ 2
\ s X\mso“
s\ A 42 @
2526
=2, O X %)
%ﬁa ‘I
i 8/
3]

Ser. NO. CODE Part Name Qty Ser. NO CODE Part Name Qty
1-41 (4301041 [Fan Cover 1 1-61 4301061 [Muffler 1
1-42 14301042 gDItGBQO74.13 MbEx2[ 4 I.—g% 4301062 (Bo tG = s 2
1-43 14301043|Clip 1 1- 4301063 [Nut GB6177 M 2
1-44 14301044 [Bearing 1 1-64 14301064 [Muffler Cover 1
1-45_[4301045]Ring 2 1-65__ 4301065 |Admitting Pipe 1
1-46 14301046 |Piston _ 1 1-66  [4301066 |Admitting Pipe 1
1-47 14301047 |Piston Pin 1 1-67 4301067 [Gasket 1
1-48 14301048 B_otM5§<12 1 1-68 4301068 [|Carburetor 1
1-49 [4301049|Piston Ring 2 1-69 14301069 |Screw ST2.9x10 1
1-50 [4301050|Gaske 1 1-70 14301070 |Washer 3 1
1-51 14301051 |Cylinder 1 1-71 4301071 Chpke Handle 1
1-52 [4301052|Screw M5x20 4 1-72 [4301072[Inside Cover 1
1-53 14301053 |Guide Cover Ass'y 1 1-73 14301073 |[Choke 1
1-54 [4301054Spark Plug 1 1-74 14301074 [Baffle 1
1-55 14301055Spring 1 1-75  14301075]|0-Washer 3.15x1.8 1
1-56_ [4301056 [Plug Cap 1 1-76 4301076 |Outside Cover 1
1-57 14301057|Cap 1 1-77  [4301077{Screw M5x55 2
1-58 14301058|Cover 1 1-78 [4301078[Filter Net 1
1-59 14301059 (Plug 1 1-79 4301079 ]Inside Cover 1
1-60 4301060 |Gasket 1




	CG430B-CE-T434 CUTTING LIST.pdf
	1E40F-5A-CE(T434 ENGINE LIST).pdf

